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Capsule
ronabinol 2.5 mg capsules (white capsule, 60cap/bottle)

~ Dronabinol 5 mg capsules (dark brown capsule, 60cap/bottle)
- Dronabinol 10 mg capsules (orange capsule, 60cap/bottle)
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USGP.a division of PROCAPS for AHorn.Inc. L: Fores / Colombia
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Capsule

- Capsule / Each capsule contains dronabinol 10 mg (orange
capsule (60capsules/bottle))
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Manufactured by : Banner Pharmacaps.inc.
Distributed by : Watson Pharma.Inc. / USA
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Capsule
~ Capsule / Each capsule contains dronabinol 25 mg
( 60 capsules/bottle)
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CW Pharmaceuticals Ltd. / UK
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Oromucosal spray
- Each dose of the spray (
and 2.5 mg of CBD.

/UL ) contains 2.7 mg of THC
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MEDA Pharmaceuticals.Inc. / Canada
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Capsule
- Each capsule contains nabilone 1 mg
( Synthetic cannabinoid similar to THC).
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Valeant Pharmaceuticals / USA
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Capsule
— Each capsule contains nabilone 1 mg
( Synthetic cannabinoid similar to THC).
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The cannabis industry.org / USA
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Capsule
=100 mg CBD / 10 mg THC
00 mg THC / 10 mg CBD (Indica)
00 mg THC / 10 mg CBD (Sativa)
- 100 mg THC / 10 mg CBD (Hybrid)
- 100 mg THC / 100 mg CBD

- To help manage loss of appetite
associated with weight loss in
patient swith acqured immune
deficiency syndrome (AIDS) (taking
one 2.5 mg capsule twice daily
before lunch and supper. In case the
patient cannot tolerate a 5 mg per
day dosage, it may be reduced to
2.5 mg a day for a single dosage to
be given once before bedtime )

— For nausea and vomiting

associated with cancer chemotherapy
in patientswho have failed to respond
adequately to conventional treatment
to relieve nausea and vomiting.

- Adjunctive treatment for the
symptomatic relief of neuropathic
pain in multiple sclerosis in adults.

- For nausea and vomiting associated
with cancer chemotherapy in patients
who have failed to respond adequately
to conventional treatment to releve
nausea and vomiting (1 or 2 mg twice
a day. The maximum recommended
daily dose is 6 mg given in divided
dose three times a day)

- Treatment of nausea and vomiting in
patients undergoing cancer treatment.

— Up to 12 hours of relief

https://wwuw.leafly.com/news/cannabis-101/what-are—cannabis-topicals
http://www.businessinsider.com/health-benefits—-of-medical-marijuana—-2014-4/#chemical-
found-in—-marijuana-stops—cancer-from-spreading-5
https://medthai.com/fryu/




